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FCC RF Test Report

Report No. : FG630501

GSM1900 (GPRS class 8)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

pectrum

Ref Level 25.00 dém  Offset 15.00 db Mode Auto Sweep
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SGL Count 10/10
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SGL Count 10/10
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10 dem 10 dem
od od
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit | Range low | Rangeup | RBW Frequency | Power abs | ALimit |
50.000 MHz 1.000 GHz 1,000 MHz | 920.74213 MHz | -36.81 dbm | 23,81 dB 50.000 MHz 1.000 GHz 1,000 MHz | ©95.015%8 MHz | ~36.48 dem | 23,48 dB
1,000 GHz 1.845 GHz 1,000 MHz | 1.68136 GHz | -37.47 dém | 24,47 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.61548 GHz | -37.14 dém |
1,915 G 3,000 GHz 1.000 MHz 2,82161 GHz -36,35 dém 35 dg 1915G 3,000 GHz 1.000 MHz 2.50713 GHz -36,07 dém
3,000 GHz 7,000 GHz 1,000 MHz 6.82827 GHz -30.20 dém -17.20 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.04237 GHz -30,75 dém
7.000 GHz 13.600 GHz 1.000 MHz 13,21982 GHz -32.96 dém -19.96 d& 7.000 GHz 13.600 GHz 1.000 MHz 10.61348 GHz -33.20 dém
13.600 GHz 19.100 GH2 1,000 MHz | 15.76233 GHz -23.61 dsm -16.61 d8 13.600 GHz 19.100 GH2 1,000 MHz | 15.69358 GHz -29.48 d8m -16.48 d8
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Spectrum Spectrum
Ref Level 25,00 dém  Offset 15.00 d& Made Auto Sweep Ref Level 25,00 dém  Offset 15.00 d& Made Auto Sweep
SGL Count 10/10 SGL Count 10/10
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit | Range low | Rangeup | RBW Frequency | Power abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz | 791.79660 MHz | -36.08 dém | -23.08 d8 30.000 MHz 1.000 GHz 1.000 MHz | 791.31184 MHz | -36.45 d8m ! -£3,45 dB
1,000 GHz 1,845 GHz 1,000 MHz | 1.83128 GHz | -37.77 dm | -24,.77.d8 1,000 GHz 1,845 GHz 1,000 MHz | 1.6543+4 GHz | -37.86 dom | 24,36 dB
1,915 G 3,000 GHz 1.000 MHz 2.97051 GHz 35,38 dém -22,38 d 1915G 3,000 GHz 1.000 MHz 2.95355 GHz -32.58 dém -20.58 d
3,000 GHz 7,000 GHz 1,000 MHz 6.02487 GHz -31,04 dém -18.04 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.91276 GHz -31.16 dém -18.16 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.26023 GHz -32.98 dém -19.98 d& 7.000 GHz 13.600 GHz 1.000 MHz 13.09537 GHz -32.61 dém -19.81 d8
13.600 GHz 19.100 GH2 1,000 MHz | 16.43132 GHz -28.72 dsm -15.72 d8 13.600 GHz 19.100 GH2 1,000 MHz | 16.45842 GHZ -29.15 dsm -16.15 d8
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Highest Channel

Highest Channel

pectrum #
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0
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 MHz 1.000 GHz 1,000 MHz | 839.30285 MHz | ~36.63 derm | 23,63 dB
1,000 GHz 1.845 GHz 1,000 MHz | 175484 GHz | -37.37 dém | 4,37 dB
18156 3,000 GHz 1.000 MHz 2.99559 GHz -34.80 dém 1.80 dg
3,000 GHz 7,000 GHz 1,000 MHz 6.68429 GHz -31.16 dém -18.16 d8
7.000 GHz 13.600 GHz 1.000 MHz 13.59316 GHz -33.13 dém -20.13 d8
13.600 GHz 19.100 GH2 1,000 MHz | 16.13159 GHz -23.69 dsm -16.69 d8

0
=50 di
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70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 MHz 1.000 GHz 1,000 MHz | B67.41675 MHz | ~36.14 dm | 2314 dB
1,000 GHz 1.845 GHz 1,000 MHz | 192832 GHz | -37.34 dém | 24,34 dB
1,915 G 3,000 GHz 1.000 MHz 196402 GHz 36,38 dém 38 dg
3,000 GHz 7,000 GHz 1,000 MHz 6.73978 GHz -30,55 dém -17.55 d8
7.000 GHz 13.600 GHz 1.000 MHz 10.61442 GHz -31.87 dém -18.87 d8
13.600 GHz 19.100 GH2 1,000 MHz | 16.10802 GHz -29.56 dsm -16.56 d8
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saanias. FCC RF Test Report

Report No. : FG630501

Frequency Stability
Test Conditions | Middle Channel (Gf:yflggs 5 (E[?Gsév'flggs 5 zEEJL
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0036
40 Normal Voltage 0.0084 0.0084
30 Normal Voltage 0.0120 0.0096
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0012 0.0120
0 Normal Voltage 0.0036 0.0143
-10 Normal Voltage 0.0167 0.0036 PASS
-20 Normal Voltage 0.0036 0.0072
-30 Normal Voltage 0.0143 0.0036
20 Maximum Voltage 0.0084 0.0155
20 Normal Voltage 0.0060 0.0167
20 Battery End Point 0.0024 0.0024
Test Conditions Middle Channel (Gggnsnl?:sos 8) (Eggll\inl?:sos 8) Nl;itr:i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0011
40 Normal Voltage 0.0021 0.0064
30 Normal Voltage 0.0005 0.0032
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0032 0.0005
0 Normal Voltage 0.0027 0.0016
-10 Normal Voltage 0.0043 0.0027 PASS
-20 Normal Voltage 0.0053 0.0011
-30 Normal Voltage 0.0064 0.0074
20 Maximum Voltage 0.0011 0.0016
20 Normal Voltage 0.0005 0.0021
20 Battery End Point 0.0021 0.0043
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saanias. FCC RF Test Report

Report No. : FG630501

A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.04 3.04 3.01
Middle CH 2.52 2.99 3.04 PASS
Highest CH 2.87 2.20 2.96
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saanias. FCC RF Test Report

Report No. : FG630501

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel
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Highest Channel

Highest Channel
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel
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26dB Bandwidth

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.68 4.68 4.68
Middle CH 4.69 4.68 4.69
Highest CH 4.68 473 4.68
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : A21 of A35

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : HLZDMZ525

Report Issued Date : May 16, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1




GPORTON LAG.

FCC RF Test Report

Report No. : FG630501

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Date: 27 APR 2016 22:26:58

Date: 27 APR 2016 230517

3 3
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o ALt SWT 19 s & VBW 300 kHz  Mode Auto FFT o ALt SWT 19 s & VBW 300 kHz  Mode Auto FFT
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Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value 1 Y-value | Function | Function Result |
[ 1 825,531 MHz 17.76 dém nd8 down 4.675 MHz [ 1 1851531 Grz 18.16 dém nd8 down 4.675 MHz
T1 1 824,062 MHz -8.41 dém nele. 26,00 dB T1 1 1.850082 GHz ~7.53 dém nele. 26,00 dB
T2 1 628.738 MHz -8.57 dBm Q factor 176.6 T2 1 1.854738 GHz -8.28 dBm Q factor 396.0
i I G we i I [
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Type | Ref | Trc | X-value Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
[ 1 835,531 MHz 18,31 dém nd8 down 4,685 MHz [ 1 1.879131 GHz 18,34 dém nd8 down 4.675 MHz
T1 1 834,052 MHz -7.73 dém nele. 26,00 dB T1 1 1.877662 GHz -7.03 dém nele. 26,00 dB
T2 1 638.738 MHz ~7.13 dem Q factor 178.3 T2 1 1.882338 GHz -7.83 dem Q factor 5019
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o ALt 30 dB SWT 19 s & VBW 300 kHz  Mode Auto FFT o ALt 30 dB SWT 19 s & VBW 300 kHz  Mode Auto FFT
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Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value 1 Y-value | Function | Function Result |
[ 1 845,731 MHz 18,40 dém nd8 down 4.675 MHz [ 1 1.906731 GHz 18.16 dém nd8 down 4.725 MHz
T1 1 844.262 MHz -7.32 dém nele. 26,00 dB T1 1 1.005242 GHz ~7.55 dém nele. 26,00 dB
T2 1 848.938 MH2z -8.09 dBm Q factor 180.9 T2 1 1.909968 GHz -8.10 dBm Q factor 403.5
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

T =
Ref Level 30.00 d8m  Offset 15.00 0B e RBW 100 kHz
o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT
@ 1Pk Max
M1[1] 17.82 dBm)|
1 :
20
e }\'w - ”~ r‘\U‘m -~
b i e S
10 7 Qfactor
a /
¥
A0ds ]
!
[
-20 db a
/ N,
30 de -~ s - oo .
P S
-40
-0
60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[ 1 1711531 Grz 17.82 dém nd8 down 4.675 MHz
T1 1 1.710062 GHz -7.72 dém ndg 26.00 dB
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Occupied Bandwidth

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.15 4.16 4.15
Middle CH 4.15 4.15 4.15
Highest CH 4.14 4.19 4.15
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GPORTON LAG.

FCC RF Test Report

Report No. : FG630501

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

3 3
RefLevel 30.00 d8m  Offset 14.50 08 RBW 100 krz RefLevel 30.00 d8m  Offset 15.00 08 RBW 100 krz
o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT
(@1Pk Max (@1Pk Max
Mi[1] 17.76 dBm)| M1[1] 18.2% dBm)|
A1 825.53100 MHz| 11 1.85153100 GHz|
= 1 0 1.145854146 MHz| 20 = o, TS T | 1.155844156 MHz|
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b Lo
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60 60
CF 626.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker (Marks
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 825,531 MHz 17.76 dém [ 1 1851531 Grz 18.24 dém
T1 1 824.33207 MHz 8.67 dém Oce Bw 4,145854146 MHz T1 1 1.8503221 GHz 9.18 dém Oce Bw 4,155844156 MHz
T2 1 826.47792 MHz 8.50 dem T2 1 18544775 GHz 8.79 dem
g 7 g 7
L L J [ e ) L Bl J QR &8
Date. 27 APR 2016 22:26:21 Date: 27 APR 2016 23.00.38
3 3
RefLevel 30.00 d8m  Offset 14.50 08 RBW 100 krz RefLevel 30.00 d8m  Offset 15.00 08 RBW 100 krz
o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT
(@1Pk Max (@1Pk Max
Mi[1] 18.30 dBm)| M1[1] 18.34 dBm)|
20 11 835.53100 MHz| 20 11 1.87913100 GHz|
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CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker (Marks
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 835,531 MHz 18.30 dém [ 1 1.879131 GHz 18.34 dém
T1 1 834.32208 MHz 9.15 dém Oce Bw 4,145854146 MHz T1 1 1.8779221 GHz 9.51 dém Oce Bw 4,145854146 MHz
T2 1 838.46793 MHz 8.76 dBm T2 1 18820679 GHz 2.29 dem
= 5 — - T
L Bl ] AR e L Bl J QR &8
Dete: 27.APR 2016 222002 Dete: 27.APR 2016 23.10:22
RefLevel 30.00 d8m  Offset 14.50 08 RBW 100 krz RefLevel 30.00 d8m  Offset 15.00 08 RBW 100 krz
o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT
(@1Pk Max (@1Pk Max
Mi[1] 18.36 dBm)| M1[1] 18.06 dBm)|
1 845.73100 MHz| 1.90673100 GHz
20 Qo Bw 4.135864136 MHz| 20 _OccBw 4.185814186 MHz|
S R S
10 10
\
a a -
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10 dB [ 1 / \

RV SEREy N

s Vi -
-30 db
40 -0
50 -0
60 60
CF 846.6 MHz 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 845,731 MHz 18.36 dém [ 1 1.006731 GHz 18.06 dém
T1 1 844.52208 MHz 9.37 dém Oce Bw 4,135864136 MHz T1 1 1.9054921 GHz 8.32 dém Oce Bw 4,185814186 MHz
T2 1 846.65794 MHz 9.41 dBm T2 1 13096773 GHz 8.01 dBm
= 5 — - -_—
L L J [ e ) L JL J [ e )
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WCDMA Band IV (RMC 12.2Kbps)

T =
RefLevel 30.00 d8m  Offset 15.00 08 RBW 100 krz
o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT
@ 1Pk Max
M1[1] 17.86 dBm)|
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-40
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60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[ 1 1711531 Grz 17.86 dém
T1 1 1.7103221 GHz 8.83 dém Oce Bw 4,145854146 MHz
T2 1 1.7144679 GHz 9,11 dém
g 7
L n ] [y
Dete: 27 APR 2016 23,5216
=
RefLevel 30.00 d8m  Offset 15.00 08 RBW 100 krz
o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT
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Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[ 1 1721731 Grz 18.08 dém
T1 1 1.7305121 GHz £.968 dém Oce Bw 4,145854146 MHz
T2 1 1.7346579 GHz 9,09 dém
g 7
L n ] [y
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o ALt 30 dB SWT 19 ys & VBW 300 kHz  Moda Auto FFT
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Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[ 1 1751731 Grz 18.10 dém
T1 1 1.7505221 GHz 9.17 dém Oce Bw 4,145854146 MHz
T2 1 1.7546678 GHz 8.94 dBm
g 7
L L J Crnnnnnd we
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GPORTON LAG.

FCC RF Test Report

Report No. : FG630501

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

(= : ] -
Spectrum ué? Spectrum =
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 29.50 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit §heck PAES -SPURIRHE CHBEKABS_
20 ghine_BPURIOUS LINE ABS_ PABS 20 dhine _BPURIOUS_LINE_ABS
10de 10 dB
™ 0 dBgft
/ \ 7
fi i /
-10 d \‘
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-40 dBm
s0d s
-60 der
Start 820.0 MHz 2503 pts Stop 829.0 MHz ||| Start 844.0 MHz 2503 pts Stop 855.0 MHz
|Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aAlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
620.000 MHz 823.000 MHz 100.000 kHz 82273776 MHz -30.43 dBm -17.43 d8 844.000 MHz 840,000 MHz 100,000 kHz 845,70579 MHz 5.98 dBrm -28.02 dB
£23.000 MH:z 824.000 MHz 50.000 kHz 82392515 MHz -30.57 dBm | -17.57 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00100 MHz -31,31 dbm -18.31 dB
824.000 MHz 829,000 MHz 100,000 kHz 826,33516 MHz 6.25 dBm -28.75 d8 850.000 MHz 855,000 MHz 100,000 kHz 850.11239 MHz 31,65 dBm 18,65 db
T w
)i J [[] L] JU J [ i) we
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FCC RF Test Report

Report No. : FG630501

WCDMA Band Il (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge
Spectrum # [@] Spectrum  # @]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 d& Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Date: 27.APR.2016 23:14:31

Date: 27 APR.2016 23:17:13

@1 AvgPwr (@1 Avgpwr
Limit ¢heck | SPURINE CHYEKABS_
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“20 df | d8m sy B R

-30d e \ 50 d Tt

s 40de

-50d8 -50 dem

-60 dBm -60 dB

Start 1.845 GHz 2503 pts Stop 1.855 GHz | | ['Start 1.905 GHz 2503 pts Stop 1.915 GHz

|Spurious Emissions | Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
1.845 GHz 1,849 GHz 1.000 MHz 1.64890 GHz -25.73 dém -12.73 d8 1.005 GHz 1,910 GAz 100.000 kiz 1.90674 GHz 5.56 dBm -28.44 B
1.849 GHz 1,850 GHz 50.000 kHz 184992 GHz -32.62 dém | -19.62 d8 1,910 GHz 1,911 GHz 50,000 kHz 1,91000 GHz -26.82 dBm -13.82 dB
1.850 GHz 1.855 GHz 100,000 kHz 185155 GHz 6.83 dém -28.17 dB 1.011 GHz | 1.915 GHz 1,000 MHz 1,91123 GHz -16.90 dBm -5.90 dB
T g
)i J [[] L JU ) UNNERRRND v
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GPORTON LAG.

FCC RF Test Report

Report No. : FG630501

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Sp

ctrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 d& Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

®1 AvgPwr (@1 Avgpwr
Limit §heck | SPURIIE CHBGKABS _
20 ghine _PURIOUS_LINE_ABS. PABS o0 ghine _FPURIOUS LINE_ABS |
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-60 dBm =60 de
| Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
[Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
1.705 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -29.58 dém -16.58 dB 1.750 GHz 1,755 GHz 100,000 kHz 1.75169 GHz 6.70 dBm -28.30 dB
1.709 GHz 1.710 GHz 50,000 kHz 1.70992 GHz -34.89 dBm | -21.89 d8 1.755 GHz 1,756 GHz 50,000 kHz 1.75500 GHz -33.08 dBm .08 dB
1.710 GHz 1.715 GHz 100.000 kHz 171090 GHz 6.36 dBm -28.64 dB 1.756 GHz 1.760 GHz 1,000 MHz 1,75612 GHz -25.79 dBm -12.79 db
T g
)i ) [T )i ) T e
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GPORTON LAG.

FCC RF Test Report

Report No. : FG630501

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

pectrum

Ref Level 24 50 dém  Offset 14.50 db Mode Auto Sweep

SGL Count 10/10

20 dhHL Gheck
Uine _§PURIOUS_LINE_ABS
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pectrum %

Ref Level 2500 dém
SGL Count 10/10

Offset 15.00 dB Mode Auto Sweep
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Date: 27 APR 2016 22.39.02

=304 i 0 Z
50 di
50
&0
&0
70
70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | RBW | Frequency | Ppower Abs | ALimit |
Rangelows | Rangeup | RBW. | Frequency | Ppowerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz | 769.49775 MHz | -37.32 dém | 24,32 08
30,000 MHz 20,000 MHz 1,000 MHz | 19,0760 MHz | -28,43 dom | -15.43 B 1,000 GHz 1,845 GHz 1,000 MHz | 1.84437 GHz | -35.31 dm | -22,31 d8
855,000 MHz 1.000 GHz 1.000 MHz 871.05072 MHz -27.32 dém -14.32 dB 1915G 3,000 GHz 1.000 MHz 1.93337 GHz 31,17 dém -12.17 d8
1,000 GHz 3,000 GHz 1,000 MHz 2.86489 GHz -37.26 dém 24,26 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.60880 GHz -30.64 dBm 17,64 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.06037 GHz -31.52 dém -18.52 dB 7.000 GHz 13.600 GHz 1.000 MHz 11.74388 GHz -31.54 dém -18.54 dB
7.000 GHz 9.000 GHz 1,000 MHz | 7.93701 GHz -34.62 dsm -21.62 ds 13.600 GHz 19.100 GH2 1,000 MHz | 16 56841 GHZ -29.54 dgm -16.54 d8
" T " 7
L L J L L J
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Middle Channel

Middle Channel

Spectrum %

Ref Level 24 50 dém  Offset 14.50 db Mode Auto Sweep

SGL Count 10/10

20 dhHL Gheck
Uine _§PURIOUS_LINE_ABS

10

0

Spectrum

Ref Level 25.00 dém  Offset 15.00 db Mode Auto Sweep

SGL Count 10/10
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10 dem
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Date: 27 APR 2016 22141.55
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&0
70
70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 80.0 MHz 28005 pts Stop 0.0 GHz
Spurious Emissions Range Low Range Up | RBW | Frequency | __Ppower Abs | ALimit |
Rangelows | Rangeup | RBW. | Frequency | Powerabs | Alimit 30.000 MHz 1.000 GHz 1.000 MHz | 856.69315 MHZ | -36.83 dém | -23.83 dB
30,000 MHz 20,000 MHz 1,000 MHz | 77637431 MHz | -36.19 dém | -23.19 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.65603 GHz | -37.04 dém | 24,04 dB
855,000 M) 1.000 GHz 1.000 MHz 880.10870 MHz -27,42 dém -14.42 dB 18156 3,000 GHz 1.000 MHz 1.96077 GHz -30,73 dém -17.73 d8
1,000 GHz 3.000 GHz 1,000 MHz 159080 GHz -36,40 dém -23.40 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.86227 GHz -30,31 dém 17,31 4d8
000 GHz 7.000 GHe 1,000 MHz 6.56230 GHz -31.62 dem -18.62 dB 7,000 GHz 13.600 GHz 1,000 MHz 12.57495 GHz -32.19 dém -19.19.d8
7.000 GHz 9.000 GHz 1,000 MHz | 7.28859 GHz -34.39 dsm -21.39 ds 13.600 GHz 19.100 GH2 1,000 MHz | 1511966 GHz -28.84 dsm -15.84 d8
g T g T
L L J - L L J
Dete: 27.APR 2016 22140:32 Date: 27 APR 2016 23:44:15
pectrum Spectrum
Ref Level 24 50 dBm  Offset 14.50 db Made Auto Sweep Ref Level 25,00 dém  Offset 15.00 d& Made Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbnit Gheck 20 dbipt Gheck
Lina _BPURIOLS_LINE_ABS Lina _BPURIOUS_LINE_ABS
10 10 dem
[ L
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S0
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&0
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 80.0 MHz 28005 pts Stop 0.0 GHz
Spurious Emissions Range low | Rangeup | RBW | Frequency | Ppower Abs | ALimit |
Rangelows | Rangeup | RBW. | Frequency | Powerabs | ALimit 30.000 MHz 1.000 GHz 1.000 MHz | 820.86206 MHZ | -36.79 dém | -23.79 d8
30,000 MHz 20,000 MHz 1,000 MHz | 61+.50525 MHz | -38.14 dom | -25.14 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.81396 GHz | -37,67 dém | 24,67 dB
855,000 M) 1.000 GHz 1.000 MHz 89206522 MHz -28,16 dém 15,16 dB 1915G 3,000 GHz 1.000 MHz 1.91507 GHz -25,85 dém -12.85 d
3.000 GHz 1,000 MHz 2.95488 GHz -36,58 dém 23,98 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.03937 GHz -30,79 dém -17.79 d8
7.000 GHz 1.000 MHz 5.91789 GHz -31.67 dém -18.67 dB 7.000 GHz 13.600 GHz 1.000 MHz 13.16420 GHz -32.20 dém -19.20 d8
7.000 GHz 9.000 GHz 1,000 MHz | 7.63480 GHz -33.62 dsm -20.62 ds 13.600 GHz 19.100 GH2 1,000 MHz | 16.98442 GHz 8. -15.86 d
g T g T T T
L L J - L L J -
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 10/10

Limit ¢heck PAES
20 dblRe—EPLIRIOUS ) INE_ARS PAES
10 d8

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit
50.000 Mz 1.000 GHz 1,000 MHz | 512.09145 MHZ | -36.85 dem | -23.85 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1.70412 GHz | 34,59 dom | 21,59 d8
1,760 GHz 3,000 GHz 1.000 MHz 2.11219 GHz -32,23 dém -19.23 d8
3,000 GHz 7,000 GHz 1,000 MHz 6.76178 GHz -30,72 dém -17.72 d8
7,000 GHz 13.600 GHz 1,000 MHz 12.24450 GHz -33.08 dém -20.08 d8
13.600 GHz 18.000 GH2 1,000 MHz | 15.75317 GHz -29.35 dsm -16.35 d8
L B )| [ ]

Date: 26 APR 2016 0014.58

Middle Channel

Spectrum

Ref Level 30.00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 10/10

Limit ¢heck
20 dblRe—EPLIRIOUS ) INE_ARS PARS
10 d8

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit
50.000 Mz 1.000 GHz 1.000 MHz | 962.43128 MHz | -36.28 dém | -23.28 dB
10006 1.705 GHz 1,000 MHz | 1.63577 GHz | -37.08 dém |
1760 G 3,000 GHz 1.000 MHz 2.13420 GHz -32.03 dém
3.000 G 7,000 GHz 1,000 MHz 6.64679 GHz -30,91 dém
7.000 GHz 13.600 GHz 1.000 MHz 7.68423 GHz -33.37 dém
13.600 GHz 18.000 GH2 1,000 MHz | 15.70195 GHz -28.94 dsm
L n ] (T

Date: 26 APR 2016 00:16:24

Highest Channel

@

Spectrum

Ref Level 30.00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 10/10

Limit ¢heck
20 dhife —HPLRIOUS } INE_ARS
10 d8

TNE_ABS_

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz | 78404048 MHz | -36.57 dBm | -23.57 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1.63436 GHz | -37.91 dém | 2451 d8
1760 G 3,000 GHz 1.000 MHz 2.15404 GHz 32,35 dém -19.35 d
3,000 GHz 7,000 GHz 1,000 MHz 6.88976 GHz -30,48 dém -17.48 d8
7.000 GHz 13.600 GHz 1.000 MHz 13,23302 GHz -32.23 dém -19.23 d8
13.600 GHz 18.000 GH2 1,000 MHz | 16 54543 GHZ -28.86 dsm -15.86 d8
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Frequency Stability
Test Conditions | Middle Channel gﬁ%’ﬂg_gﬁgﬁs‘; 22:;:11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0311
40 Normal Voltage 0.0036
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0383 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0323
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0012
20 Battery End Point 0.0036
Test Conditions Middle Channel x:;%lvzggzgzsl; Nl;itr:i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0000
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0085
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0021
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0021
20 Battery End Point 0.0032
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saanias. FCC RF Test Report

Report No. : FG630501

Test Conditions | Middle Channel ‘(’\IIQ?WDCMS.B;(T;L\), N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0040
40 Normal Voltage 0.0035
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0029
-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0046
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0029
20 Battery End Point 0.0006
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAR. FCC RF TeSt Report Report No. : FG630501

Appendix B. Test Results of Radiated Test

ERP/EIRP)
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 11.54 0.0143 27.68 0.5861
GSM850
Middle GSM 12.55 0.0180 28.15 0.6531
Highest 13.46 0.0222 28.70 0.7413
Lowest 5.06 0.0032 21.26 0.1337
GSM850
Middle 5.17 0.0033 20.94 0.1242
EDGE class 8
Highest 5.20 0.0033 20.53 0.1130
Lowest 3.06 0.0020 19.02 0.0798
WCDMA Band V
Middle 2.78 0.0019 18.37 0.0687
RMC 12.2Kbps
Highest 4.03 0.0025 19.24 0.0839
Limit ERP <7W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 29.17 0.8260 29.19 0.8299
GSM1900
Middle GSM 28.31 0.6770 27.83 0.6072
Highest 27.18 0.5230 27.69 0.5871
Lowest 24.93 0.3115 24.95 0.3123
GSM1900
Middle 25.09 0.3227 24.57 0.2866
EDGE class 8
Highest 23.46 0.2216 24.11 0.2577
Lowest 22.20 0.1658 22.24 0.1673
WCDMA Band I
Middle 21.67 0.1470 21.11 0.1292
RMC 12.2Kbps
Highest 20.28 0.1066 20.76 0.1192
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B1of B9
TEL : 86-0512-5790-0158 Report Issued Date : May 16, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : HLZDMZ525 Report Template No.: BU5-FG22/24/27 Version 1.1




SPORTON LAB. FCC RF TeSt Report Report No. : FG630501
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 23.45 0.2212 22.20 0.1658
WCDMA Band IV
Middle 2217 0.1648 21.64 0.1460
RMC 12.2Kbps
Highest 22.94 0.1969 22.85 0.1925
Limit EIRP < 1W Result PASS
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GPORTON LAG.

FCC RF Test Report

Report No. : FG630501

Radiated Spurious Emission

GSM850 (GSM)
Frequency ERP Limit °."e.’ SPA.\ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 _37.88 13 _04.88 24.66 -39.64 0.98 4.89 H
2472 -30.24 13 17.24 -20.94 32.12 1.28 5.32 H
3296 -44.55 13 -31.55 -37.69 -47.96 1.54 7.10 H
4120 _50.14 13 37.14 _44.93 _54.78 1.83 8.62 H
4944 ~40.61 13 27.61 -39.51 _45.74 2.30 9.59 H
5768 -51.97 13 -38.97 -53.1 -56.85 2.78 9.81 H
6592 -57.50 13 -44.50 -60.85 -62.94 2.72 10.31 H
Lowest 1648 -44.73 13 -31.73 -31.68 -46.49 0.98 4.89 v
2472 -31.43 13 -18.43 2215 -33.31 1.28 5.32 v
3296 -44.70 13 -31.70 -37.62 -48.11 1.54 7.10 V
4120 -54.08 13 -41.08 -48.68 -58.72 1.83 8.62 v
4944 ~42.66 13 29.66 41.33 _47.79 2.30 9.59 v
5768 -53.40 13 -40.40 _54.46 _58.08 2.78 9.81 v
6592 -57.09 13 -44.09 -60.63 -62.53 2.72 10.31 V
1672 -43.61 13 -30.61 -30.55 -45.29 0.99 4.82 H
2512 27.30 13 14.30 -18.14 29.27 1.29 5.41 H
3344 45.16 13 32.16 -38.41 48.77 1.56 7.31 H
4184 -48.74 13 -35.74 -43.77 -53.36 1.87 8.64 H
5016 _45.25 13 -32.25 _44.47 _50.45 2.35 9.70 H
5856 -52.58 13 -39.58 -53.99 -57.44 2.83 9.84 H
. 6688 -59.25 13 -46.25 -62.99 -64.83 2.69 10.43 H
Middle 1672 47.10 13 -34.10 _34.14 _48.78 0.99 4.82 v
2512 -30.46 13 -17.46 21.34 -32.43 1.29 5.41 v
3344 -46.09 13 -33.09 -39.09 -49.70 1.56 7.31 Vv
4184 -49.73 13 -36.73 -44.55 -54.35 1.87 8.64 Vv
5016 -47.91 13 -34.91 -46.91 -53.11 2.35 9.70 v
5856 -54.04 13 -41.04 -55.36 -58.90 2.83 9.84 Vv
6688 -58.44 13 -45.44 -62.4 -64.02 2.69 10.43 v
1696 -42.45 13 -29.45 29.47 _44.05 1.00 475 H
2544 -31.98 13 -18.98 22.94 -33.96 1.30 5.44 H
3392 -47.96 13 -34.96 -41.31 51.76 157 7.52 H
4240 -45.56 13 -32.56 -40.89 -50.16 1.90 8.65 H
5096 -49.13 13 -36.13 -48.56 -54.29 2.39 9.70 H
5944 _55.39 13 -42.39 _57.04 -60.24 2.88 9.88 H
. 6792 -59.31 13 -46.31 -63.45 -65.05 2.66 10.55 H
Highest 1696 -45.11 13 32.11 32.2 -46.71 1.00 475 v
2544 -32.43 13 19.43 23.42 -34.41 1.30 5.44 v
3392 -48.93 13 -35.93 -42.02 -52.73 1.57 7.52 v
4240 _47.97 13 -34.97 -43.07 _52.57 1.90 8.65 v
5096 -51.19 13 -38.19 -50.43 -56.35 2.39 9.70 v
5944 -55.24 13 -42.24 -56.78 -60.09 2.88 9.88 v
6792 -55.38 13 -42.38 -59.76 61.12 2.66 10.55 vV

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG630501
GSM850 (EDGE class 8)
Frequency| ERP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -56.20 -13 -43.20 -42.98 -57.96 0.98 4.89 H

2472 -47.44 -13 -34.44 -38.14 -49.32 1.28 5.32 H

Lowest 3296 -67.61 -13 -54.61 -60.75 -71.02 1.54 7.10 H
1648 -59.48 -13 -46.48 -46.43 -61.24 0.98 4.89 V

2472 -49.58 -13 -36.58 -40.63 -51.46 1.28 5.32 \%

3296 -68.16 -13 -55.16 -61.08 -71.57 1.54 7.10 \%

1672 -58.61 -13 -45.61 -45.55 -60.29 0.99 4.82 H

2512 -49.40 -13 -36.40 -40.24 -51.37 1.29 5.41 H

Middle 3345 -67.44 -13 -54.44 -60.69 -71.05 1.56 7.32 H
1672 -61.75 -13 -48.75 -48.79 -63.43 0.99 4.82 V

2512 -53.30 -13 -40.30 -44.18 -55.27 1.29 5.41 \%

3345 -68.11 -13 -55.11 -61.11 -71.72 1.56 7.32 \%

1696 -60.97 -13 -47.97 -47.99 -62.57 1.00 4.75 H

2544 -52.97 -13 -39.97 -43.93 -54.95 1.30 5.44 H

Highest 3395 -67.22 -13 -54.22 -60.57 -71.04 1.57 7.54 H
1696 -64.37 -13 -51.37 -51.46 -65.97 1.00 4.75 V

2544 -53.59 -13 -40.59 -44.58 -55.57 1.30 5.44 \%

3395 -68.33 -13 -55.33 -61.42 -72.15 1.57 7.54 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB. FCC RF TeSt Report Report No. : FG630501
GSM1900 (GSM)
Frequency| EIRP Limit °."e.’ SPA.\ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -44.32 13 -31.32 -38.13 -50.89 1.67 8.24 H
5548 _46.47 13 -33.47 ~47.04 -53.54 2.65 9.72 H
7403 52.25 13 -39.25 -58.23 -61.40 2.46 11.61 H
11102 -46.57 13 -33.57 -61.11 -56.34 2.69 12.46 H
12954 -53.47 13 -40.47 -70.48 -63.50 2.92 12.94 H
14797 _53.43 13 ~40.43 -70.81 63.27 3.51 13.36 H
Lowest 3700 -43.53 13 -30.53 -37.09 -50.10 1.67 8.24 Vv
5548 -48.01 13 -35.01 -48.54 -55.08 2.65 9.72 Vv
7403 -49.37 13 -36.37 -55.65 _58.52 2.46 11.61 Vv
11102 -45.05 13 -32.05 -59.20 _54.82 2.69 12.46 Vv
12954 -50.10 13 -37.10 -66.31 -60.13 2.92 12.94 Vv
14797 -45.49 13 -32.49 -64.01 -55.33 3.51 13.36 Vv
3756 -43.96 13 -30.96 -37.83 -50.58 1.68 8.31 H
5639 -51.09 13 -38.09 51.9 -58.14 2.71 9.76 H
7522 -47.45 13 -34.45 -53.71 -56.84 2.42 11.81 H
9398 -55.71 13 42.71 -66.22 -65.68 257 12.54 H
11282 4535 13 -32.35 -60.08 -55.05 2.68 12.39 H
Middl 13163 -49.74 13 -36.74 67.35 -60.00 2.97 13.23 H
iadie 3756 -46.82 13 -33.82 -40.47 _53.44 1.68 8.31 Vv
5639 -51.63 13 -38.63 -52.38 -58.68 2.71 9.76 vV
7522 -45.35 13 -32.35 -51.89 54.74 2.42 11.81 Vv
9398 -56.50 13 -43.50 -65.36 -66.47 257 12.54 Vv
11282 -45.68 13 -32.68 60.2 -55.38 2.68 12.39 Vv
13163 -52.02 13 -39.02 -68.79 62.28 2.97 13.23 Vv
3819 -50.79 13 -37.79 _44.75 _57.47 1.70 8.38 H
5730 51.18 13 -38.18 52.22 -58.21 2.76 9.79 H
7641 -48.33 13 -35.33 54.79 _57.83 2.38 11.88 H
9552 _51.04 13 -38.04 62.1 -60.91 2.60 12.47 H
11453 -50.90 13 -37.90 -65.82 -60.54 2.68 12.32 H
. 13372 -51.10 13 -38.10 -69.22 -61.60 3.02 13.52 H
Highest 3819 -50.18 13 -37.18 -43.94 -56.86 1.70 8.38 Vv
5730 _51.87 13 -38.87 _52.84 -58.90 2.76 9.79 Vv
7641 4514 13 32.14 -51.83 _54.64 2.38 11.88 Vv
9552 -49.71 13 -36.71 -58.96 -59.58 2.60 12.47 Vv
11453 -48.11 13 -35.11 157 57.75 2.68 12.32 Vv
13372 _51.62 13 -38.62 -68.88 62.12 3.02 13.52 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG630501
GSM1900 (EDGE class 8)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -55.01 -13 -42.01 -48.82 -61.58 1.67 8.24 H
5548 -58.54 -13 -45.54 -59.11 -65.61 2.65 9.72 H
Lowest 7403 -59.98 -13 -46.98 -65.96 -69.13 2.46 11.61 H
3700 -55.24 -13 -42.24 -48.8 -61.81 1.67 8.24 V
5548 -60.16 -13 -47.16 -60.69 -67.23 2.65 9.72 \%
7403 -59.41 -13 -46.41 -65.69 -68.56 2.46 11.61 \%
3756 -61.21 -13 -48.21 -55.08 -67.83 1.68 8.31 H
5639 -58.24 -13 -45.24 -59.05 -65.29 2.71 9.76 H
Middle 7522 -60.36 -13 -47.36 -66.62 -69.75 2.42 11.81 H
3756 -61.51 -13 -48.51 -55.16 -68.13 1.68 8.31 V
5639 -58.68 -13 -45.68 -59.43 -65.73 2.71 9.76 \Y
7522 -59.30 -13 -46.30 -65.84 -68.69 2.42 11.81 \%
3819 -65.14 -13 -52.14 -59.1 -71.82 1.70 8.38 H
5730 -61.49 -13 -48.49 -62.53 -68.52 2.76 9.79 H
Highest 7641 -60.19 -13 -47.19 -66.65 -69.69 2.38 11.88 H
3819 -65.64 -13 -52.64 -59.4 -72.32 1.70 8.38 V
5730 -61.53 -13 -48.53 -62.5 -68.56 2.76 9.79 \%
7641 -59.20 -13 -46.20 -65.89 -68.70 2.38 11.88 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG630501
WCDMA Band V(RMC 12.2Kbps)
Frequency| ERP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1656 -51.62 -13 -38.62 -38.48 -53.35 0.98 4.86 H

2472 -56.24 -13 -43.24 -46.94 -58.12 1.28 5.32 H

Lowest 3304 -66.92 -13 -53.92 -60.1 -70.36 1.54 7.14 H
1656 -57.02 -13 -44.02 -44.02 -58.75 0.98 4.86 V

2472 -59.43 -13 -46.43 -50.15 -61.31 1.28 5.32 \%

3304 -67.75 -13 -54.75 -60.7 -71.19 1.54 7.14 \%

1672 -65.02 -13 -52.02 -51.96 -66.70 0.99 4.82 H

2509 -63.00 -13 -50.00 -53.87 -64.96 1.29 5.41 H

Middle 3345 -67.66 -13 -54.66 -60.91 -71.27 1.56 7.32 H
1672 -65.46 -13 -52.46 -52.5 -67.14 0.99 4.82 V

2509 -63.60 -13 -50.60 -54.48 -65.56 1.29 5.41 \%

3345 -68.06 -13 -55.06 -61.06 -71.67 1.56 7.32 \%

1688 -42.91 -13 -29.91 -29.85 -44.54 1.00 4.77 H

2544 -65.00 -13 -52.00 -55.96 -66.98 1.30 5.44 H

Highest 3384 -66.96 -13 -53.96 -60.28 -70.73 1.57 7.49 H
1688 -45.01 -13 -32.01 -32.05 -46.64 1.00 4.77 V

2544 -65.54 -13 -52.54 -56.53 -67.52 1.30 5.44 \%

3384 -67.76 -13 -54.76 -60.72 -71.53 1.57 7.49 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG630501
WCDMA Band II(RMC 12.2Kbps)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3707 -56.69 -13 -43.69 -50.5 -63.27 1.67 8.25 H

5555 -56.89 -13 -43.89 -57.46 -63.96 2.66 9.72 H

Lowest 7410 -54.76 -13 -41.76 -60.74 -63.92 2.46 11.62 H
3707 -57.13 -13 -44 .13 -50.69 -63.71 1.67 8.25 V

5555 -58.99 -13 -45.99 -59.52 -66.06 2.66 9.72 \%

7410 -49.93 -13 -36.93 -56.21 -59.09 2.46 11.62 \%

3756 -56.83 -13 -43.83 -50.7 -63.45 1.68 8.31 H

5646 -58.42 -13 -45.42 -59.23 -65.47 2.71 9.76 H

Middle 7515 -55.98 -13 -42.98 -62.21 -65.36 2.42 11.81 H
3756 -57.07 -13 -44.07 -50.75 -63.69 1.68 8.31 V

5646 -57.53 -13 -44.53 -58.28 -64.58 2.71 9.76 \%

7515 -51.21 -13 -38.21 -57.73 -60.59 2.42 11.81 \%

3812 -57.79 -13 -44.79 -51.73 -64.46 1.70 8.37 H

5723 -61.35 -13 -48.35 -62.39 -68.39 2.75 9.79 H

Highest 7634 -57.90 -13 -44.90 -64.33 -67.39 2.39 11.88 H
3812 -56.64 -13 -43.64 -50.37 -63.31 1.70 8.37 V

5723 -58.58 -13 -45.58 -59.55 -65.62 2.75 9.79 \%

7627 -53.07 -13 -40.07 -59.74 -62.56 2.39 11.88 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saanas. FCC RF Test Report Report No. : FG630501
WCDMA Band IV(RMC 12.2Kbps)
Frequency| EIRP Limit O.ve.r SPA.\ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3424 -63.54 -13 -50.54 -56.96 -69.63 1.58 7.67 H

5137 -64.91 -13 -51.91 -64.43 -72.19 2.42 9.70 H

Lowest 6850 -58.95 -13 -45.95 -63.27 -66.93 2.64 10.62 H
3424 -67.11 -13 -54.11 -55.11 -73.20 1.58 7.67 \%

5137 -64.88 -13 -51.88 -52.88 -72.16 2.42 9.70 \%

6850 -61.23 -13 -48.23 -49.23 -69.21 2.64 10.62 \%

3462 -57.31 -13 -44.31 -58.31 -63.55 1.59 7.83 H

5198 -62.01 -13 -49.01 -63.01 -69.26 2.45 9.70 H

6927 -60.18 -13 -47.18 -61.18 -68.28 2.61 10.71 H

Middle 8663 -63.47 -13 -50.47 -64.47 -73.62 2.41 12.57 H
3462 -68.96 -13 -55.96 -62.16 -75.20 1.59 7.83 \%

5198 -64.74 -13 -51.74 -64.27 -71.99 2.45 9.70 \%

6927 -59.84 -13 -46.84 -64.78 -67.94 2.61 10.71 \%

8663 -58.96 -13 -45.96 -67.13 -69.11 2.41 12.57 Vv

3504 -63.73 -13 -50.73 -51.73 -70.13 1.61 8.00 H

5261 -63.64 -13 -50.64 -51.64 -70.85 2.49 9.70 H

7011 -57.63 -13 -44.63 -45.63 -65.87 2.59 10.82 H

Highest 8761 -56.22 -13 -43.22 -65.04 -66.39 2.43 12.60 H
3504 -66.56 -13 -53.56 -59.81 -72.96 1.61 8.00 Vv

5261 -64.96 -13 -51.96 -64.64 -72.17 2.49 9.70 V

7011 -60.05 -13 -47.05 -65.3 -68.29 2.59 10.82 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit
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